

CENTRE OF TESTING SERVICE INTERNATIONAL

OPERATE ACCORDING TO ISO/IEC 17025

TEST REPORT

TEST REPORT NUMBER : CGZ3151217-00806-T



CTS (Ningbo) Testing Service Technology Co., Ltd. Fl.2 South, HuoJu Building, No.181 CangHai Rd., Jiangdong Hi-tech Park Ningbo, China.





Report No.: CGZ3151217-00806-T

Page 1 of 3

Date: 24 Dec. 2015

TEST REPORT

Applicant:	Fuzhou Shanhecheng Imp. & Exp. Co., Ltd.		
Address:	7th Floor, Block A, Xinhuaxing Building, No. 155, Hualin Road, Gulou District, Fuzhou City, Fujian Province 350003, China.		
Samples:	180g Elastic polyester		
Sample Description:	180g Elastic polyester		
Item No.:	1		
Sample Quantity:	1 Set		
Date of Sample Received:	18 Dec. 2015		
Test Address:	CTS (Ningbo) Testing Service Technology Co., Ltd. Fl. 2 South Huoju Building No. 181. Canghai Rd. Jiangdong High-tech. Park Ningbo China (16 CFR 1610 was tested by CTS (Guangzhou) Testing Service Technology Co., Ltd.)		
Testing Period:	18 Dec. 2015 - 24 Dec. 2015		
Test Requested:	16 CFR 1610		
Labeled Age Grading:	/		
Test Age Grading:	1		
Test Method:	As specified in the above standards		
Test Results:	See the attachment in detail		

Written by:		Reviewed by:		Approved by: 🦯	
	Karte		Tom		Simon
_			0		
Date:	24 Dec. 2015	_ Date: _	24 Dec. 2015	_ Date: _	24 Dec. 2015

Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.





Report No.: CGZ3151217-00806-T

Page 2 of 3

Date: 24 Dec. 2015

TEST REPORT

Test Results: As Specified in 16 CFR 1610

Test conducted (as requested by the applicant)

16 CFR 1610					
Clause.	Requirement – Test	Result – Remark			
16 CFR 1610		Class 1, Normal flammability			
	Standard for Flammability of Clothing Textiles	(before washing)			
		Class 1, Normal flammability			
		(after washing)			

Note: All TEST RESULTS ARE ONLY VALID FOR THE SAMPLES BEING TESTED.

Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.





Report No.: CGZ3151217-00806-T

Page 3 of 3

Date: 24 Dec. 2015

TEST REPORT

APPENDIX

PHOTO OF THE SUBMITTED SAMPLE(S)



External view

------end of report------

Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.